SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4AN0920G

MIMO <Ant. 4+3(4)>

EUT Mode 802.11be EHT160 FullRU

Plot on 6025 MHz

Plot on 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.15 dém  Offset 26.15 dB Mode Auto Sweep RefLevel 15.39 dBm  Offset 26,33 df Mode Auto Sweep
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CF 6.025 GHz Ean 1.276608 GHz CF 6.185 GHz 1272 Els SEBII 71616 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 2.86 dBm RBW 2.000 MHz Peak Power 2.72 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-638.304 MHz | -478.728 MHz 2,000 MHz 554176 GHz -46,99 dBm -49,85 db -5.85 db -635.808 MHz | -476.856 MHz 2,000 MHz 5.70563 GHz -43.15 dbm ~45.86 cb -5.86 db
-478.728 MHz -319.152 MHz 2.000 MHz 5.54677 GHz -47.11 dBm -49.97 dB -476.856 MHz -317.904 MHz 2.000 MHz 5.71066 GHz -43.05 dBm -45.77 dB -5.96 d8
-319.152 MHz | -160.576 MHz 2.000 MHz 586392 GHz -26,65 dBm 29,51 dB -317.904 MHz | -159.952 MHz 2.000 MHz 6.02354 GHz 27.11 dBm 29,83 dB 975 dB
-160.576 MHz | -159.576 MHz 2,000 MHz 5.86492 GHz -26,34 dBm -29,20 dB -159.952 MHz | -156.952 MHz 2,000 MHz 5.02555 GHz -26.61 dbm 20,33 dB 9.33d8
159.576 MHz | 160.576 MHz 2,000 MHz 6.18508 GHz -25.07 dBm -27.54 dB 156,952 MHz | 158,952 MHz 2,000 MHz 6.34445 GHz -24.86 dBm 27,57 dB 757 d
160,576 MHz | 319,152 MHz 2,000 MHz 6.18809 GHz -25,17 dbm -28,04 db 150,952 MHz | 317.904 MHz 2,000 MHz 5.34747 GHz -25.22 dbm -27.93dB -7.81d8
319.152 MH2Z 478,728 MHz 2.000 MHZ 6.50122 GH2Z -43.80 dBm -46.67 dB 317.904 MH2Z 476,856 MHz 2.000 MHz 6.65532 GH2 -43.14 dBm -45.86 dB -6.36 dB
478,728 MHz | 638.304 MHz 2,000 MHz 6.50325 GHz -44.02 dBm -46,89 dB 476,856 MHz | 635.808 MHz 2,000 MHz 6.66236 GHz -43,51 dBbm -46,23 dB 6,23 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,42 dm  Offset 26.42 db Mode Auto Sweep RefLevel 15.28 dBm  Offset 26,28 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.345 GHz 1267 Els Ean 1.266432 GHz CF 6.505 GHz 1273 Els SEBII 1.272384 GHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.87 dBm RBW 2.000 MHz Peak Power 2.68 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Rangelow | Rangeup | rREW | requen: Power Abs Power Rel ALimit
-633.216 MHz | -474.312 MHz 2,000 MHz 5.86658 GHz -44,11 dBm -45.99 db -5.59 de -636.152 MHz | -477.144 MHz 2,000 MHz 6.02435 GHz -42.25 dbm ~44.54 B -4.54 B
-474.912 MHz -316.608 MHz 2.000 MHz 5.87059 GHz -44.17 dBm -46.04 dB -6.08 dB -477.144 MHz -318.006 MHz 2.000 MHz 6.02936 GHz -42.20 dBm -44.88 db -5.00 dB
-316.608 MHz | -158,304 MHz 2.000 MHz 6.18520 GHz -29.87 dBm 3174 dB 1172de -318.086 MHz | -160.048 MHz 2.000 MHz 6.34445 GHz 29,24 dBm -31.93 dB -11.90 dB
-159.304 MHz | -156.304 MHz 2,000 MHz 56.18620 GHz -29,38 dBm -31,25dB -11,25d8 -160.048 MHz | -159.048 MHz 2,000 MHz 5.34545 GHz 28,76 dbm -31.45dB -11.45 dB
156,304 MHz | 158,304 MHz 2,000 MHz 6.50380 GHz -27,50 dBm -29.77 dB 577 dp 159.048 MHz | 160.048 MHz 2,000 MHz 6.66455 GHz -25.24 dBm -27.32 dB -7.92
150,304 MHz | 316,608 MHz 2,000 MHz 5650681 GHz -28.,56 dbm -30,44 db -10,31d8 160.048 MHz | 318,006 MHz 2,000 MHz 6.66755 GHz -25.60 dBm 28,29 db -8.16 db
316.608 MHZ 474,912 MHz 2.000 MHz 6.81440 GH2 -45.40 dBm -47.27 dB -7.69 dB 318.096 MH2Z 477,144 MHz 2.000 MHz 6.98064 GHZ -42.55 dBm -45.23 dB. -5.34dB
474.912 MHz | 633.216 MHz 2,000 MHz 6.82041 GHz -45.69 dBm -47 56 dB -7.56 dB 477.144 MHz | 636,192 MHz 2,000 MHz 5.9826+ GHz -42,09 dBbm 44,77 dB -4.77 dB
[
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Plot on 6665 MHz

Plot on 6825 MHz

Spectrum %‘ Spectrum '%’
Ref Level 15,28 dBm  Offset 26.28 d8 Mode Auto Sweep Ref Level 15,79 dBm  Offset 26.79 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.665 GHz 1277 pts Span 1.276608 GHz | |[ GF 6.825 GHz 1265 pts Span 1.26432 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 2.25 dBm RBW 2.000 MHz Peak Power 2.66 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
638,304 MHz | -470.728 MHz 2,000 MHz 6.16376 GHz -42,29 dbm 4454 db ~+54dB 632,160 MHz | -474.120 MHz 2.000 MHz 634330 GHz 42,54 0Bbm ~45,20 0B .20 dE
-478.728 MHz | -319.152 MHz 2,000 MHz 6.18677 GHz -42,47 dBm 44,72 dB -4.76 db -474.120 MHz | -318.080 MHz 2,000 MHz 6.35138 GHz 42,62 dBbm -45.28 db -5.32db
-318.152 MHz | -160.576 MHz 2,000 MHz 550181 GHz -26,48 dbm -26.,75 db -6.62 db 316,080 MHz | -153.040 MHz 2,000 MHz 5.66546 GHz -28.52 dbm -31.16 ¢ -11.15cB
-160.576 MHz | -159.576 MHz 2,000 MHz 650492 GHz -26,19 dbm -28.44 dB -8.45 db -159.040 MHz | -158.040 MHz 2,000 MHz 666645 GHz -27.96 dbm -30.62 db -10.62 db
159.576 MHz 160.576 MHz 2,000 MHz 6.82508 GHz -25.21 dBm -27.46 dB -7.46 d& 158.040 MHZ 159,040 MHz 2,000 MHz 6.98354 GHz -26.0% dBm -28.70 dB -8.70 dB
160,576 MHz | 319.152 MHz 2,000 MHz 682608 GHz -25.40 dBm -27 .66 dB -763dp 159.040 MHz | 316,080 MHz 2,000 MHz 690454 GHz -25.60 dbm -28.26 db .24 db
319,152 MHz | 478,728 MHz 2,000 MHz 7.14222 GHz -45.12 dbm -47,38 db -7.49 dB 316,080 MHz | 474,120 MHz 2,000 MHz 7.20362 GHz -43.40 dBbm -46,05 db -5.47 dBs
470728 MHz | 638.304 MHz 2,000 MHz 7.14523 GHz -45.26 dbm 751 db 474,120 MHz | 632.160 MHz 2,000 MHz 7.29962 GHz -44.02 dBbm 46.68 di -6.68 db
Spectrum %‘
Ref Level 16,00 dBm  Offset 27.00 d8 Mode Auto Sweep
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CF 6.985 GHz 1260 pts Span 1.26816 GHz
Spectrum Emission Mask Standard: None
Peak Power 2.36 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-634.080 MHz | -475.560 MHz 2.000 MHz 6.5089+ GHz 44,51 dBm 46,87 dB 68748
-475.560 MHz | -317.040 MHz 2,000 MHz 650094 GHz -44.61 dBm -45,97 db -7.01dB
-317.040 MHz | -153.520 MHz 2,000 MHz 6.82498 GHz -29.56 dbm -31.52 db -11,50 db
-150.520 MHz | -158.520 MHz 2,000 MHz 6.82598 GHz -28.86 dbm 31,22 d 11,22 d
158.520 MHz 159,520 MHz 2,000 MHz 7.14402 GHz -27 63 dBm -29.99 dB 999de
159,520 MHz | 317.040 MHz 2,000 MHz 7.14502 GHz -27.50 dBm -29.86 dB 983 dp
317.040 MHz | 475,560 MHz 2,000 MHz 745906 GHz -49.41 dbm 5177 db -1158 db
475560 MHz | 634.080 MHz 2,000 MHz 7 46106 GHz -49.47 dbm 51,83 dB 1,83 di
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SPORTON LAB.
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Report No. : FR4AN0920G

EUT Mode

802.11be EHT160 Puncture20 1

Plot on 6345 MHz

Plot on 6505 MHz

Spectrum nél pectrum nél
Ref Level 15,40 dBm  Offset 26.40 di Mode Auto Sweep Ref Level 15.26 dBm  Offset 26.26 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.345 GHz pan 1.266432 GHz | | CF 6.505 GHz 1273 pts Span 1.272384 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 1.63 dBm RBW 2.000 MHz Peak Power 2.16 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Rangelow | Rangeup | RBW | requen: Power Abs Power Rel ALimit
-633.216 MHz | -474.312 MHz 2,000 MHz 5.86758 GHz -45.02 dbm ~46,66 db -5.66 db -636.192 MHz | -477.14% MHz 2,000 MHz 6.02736 GHz -42.80 cbm 44,57 cb 7 db
-474.912 MHz -316.608 MHz 2.000 MHz 5.87159 GHz -45.09 dBm -46.72 dB -6.83d8 -477.144 MHz -318.006 MHz 2.000 MHz 6.02836 GHz -42.62 dBm -44.78 db -4.82 dB
316,608 MHz | -153.304 MHz 2.000 MHz 6.18520 GHz -33.14 dBm -34.77 dB -14.75 dB -318.096 MHz | -160.048 MHz 2,000 MHz 6.18740 GHz -39.21 dBm 41,37 dB -13,40 dB
-159.304 MHz | -158.304 MHz 2,000 MHz .18620 GHz -32.89 dBm -34.51dp -1451dp -160.048 MHz | -159.048 MHz 2,000 MHz 6.34545 GHz -31.71 dbm -33.88 db -1389dB
158.304 MHz | 159.304 MHz 2,000 MHz 6.50380 GHz -28.62 dbm -30,25 db -10,25 db 159.049 MHz | 160.048 MHz 2,000 MHz 5.66455 GHz -26.26 dbm -28.43 b -8.43dp
159.304 MHz | 316.608 MHz 2,000 MHz 650781 GHz -29.09 dbm -30.72 db -10,54 db 160.048 MHz | 318.096 MHz 2,000 MHz 666755 GHz -26.57 dbm -28.73 dB -8.60 dB
316.608 MHZ 474,912 MHz 2.000 MHZ 6.81440 GH2Z -46.19 dBm -47.83 dp -8.24d8 318.096 MH2Z 477,144 MHz 2.000 MHz 6.98164 GHZ -43.50 dBm -45.66 dB -5.70 d8
474912 MHz | 633.216 MHz 2,000 MHz 6.82242 GHz -46,48 dBm 48,11 dB -8.11dB 477144 MHz | 636.192 MHz 2,000 MHz 696264 GHz -42.45 dBm -44.61 dB 461 d
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Plot on 6985 MHz

Ref Level 15.28 dBm
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Spectrum Emission Mask
Peak Power 1.81dBm

standard: None

RBW 2.000 MHz

Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-634.080 MHz | -475.560 MHz 2,000 MHz 5.50754 GHz ~#4,31 dbm -#6,12 db -5.12 db
-475.560 MHz -317.040 MHz 2.000 MHz 6.50994 GHz -44.44 dBm -46.26 dB -6.30 dB
-317.040 MHz | -153.520 MHz 2,000 MHz 6.67247 GHz -40,62 dBm -42 .64 dB -14.87 dB
-159.520 MHz | -156.520 MHz 2,000 MHz 5.82598 GHz -33.52 dBm -35,34d8 -15,34d8
158,520 MHz | 159.520 MHz 2,000 MHz 7.14402 GHz -28,77 dbm -30,58 db -10,58 db
150,520 MHz | 317.040 MHz 2,000 MHz 7.14502 GHz -28,81 dBm -30,63 db -10,60 dB
317.040 MH2Z 475,560 MHz 2.000 MHz 7.45404 GH2 -49.43 dBm -51.24 dp -11.74 dB
475,560 MHz | 634.080 MHz 2,000 MHz 7.46307 GHz -49,99 dBm -51,81 dB -11,81d8
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EUT Mode 802.11be EHT160 Puncture20 16

Plot on 6185 MHz

Spectrum a
Ref Level 15.37 dem  Offset 26.37 d& Mode Auto Sweep
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CF 6.185 GHz 1272 pts Span 1.271616 GHz
Spectrum Emission Mask Standard: None
Peak Power 2.79 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-635.808 MHz -476.856 MHz 2.000 MHz 5.70764 GHz -42.21 dBm -45.00 dB -5.00 dB
476,856 MHz | -217.904 MHz 2,000 MHz 570865 GHz -42,09 dbm 44,87 dB -4.01ds
-317.904 MHz -159.952 MHz 2,000 MHz 6.02454 GHz -25.67 dBm -28.46 dB 843 dB
-159.952 MHz -158.952 MHz 2,000 MHz 6.02555 GHz -25.78 dBm -28.57 dB -8.57 dB
158.952 MHz 159,952 MHz 2,000 MHz 6.34445 GHz -23.43 dBm -26.22 dB -6.22dB
159.952 MHz 317.504 MHz 2.000 MHz 6.34747 GHz -23.57 dBm -26.36 dB -6.23 dB
317.004 MHz | 476,856 MHZ 2,000 MHz 666135 GHz -41.21 dBm 43,99 dB 403 dB
476,856 MHz £635.808 MHz 2.000 MHz 6.66337 GHz -41.30 dBm -44.09 dB -4.09 dB
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EUT Mode

802.11be EHT160 Puncture20 128

Plot on 6025 MHz

Plot on 6665 MHz

Spectrum né] pectrum né]
Ref Level 15.13 dém  Offset 26.13 dB Mode Auto Sweep RefLevel 15.26 dBm  Offset 26.26 df Mode Auto Sweep
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Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 2.33 dBm RBW 2.000 MHz Peak Power 1.96 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-638.304 MHz | -478.728 MHz 2,000 MHz 554376 GHz -48,27 dBm -50,60 db -10,60 db -638.304 MHz | -478.728 MHz 2,000 MHz 6.18376 GHz -41.17 dbm -43.14 B -3.14de
-478.728 MHz -319.152 MHz 2.000 MHz 5.54677 GHz -48.19 dBm -50.52 dB -10.56 d& -478.728 MHz -319.152 MHz 2.000 MHz 6.18677 GHz -41.08 dBm -43.04 dB -3.08 d8
-319.152 MHz | -160.576 MHz 2.000 MHz 586292 GHz -28,42 dBm -30.75 dB -10.68 dB -319.152 MHz | -160.576 MHz 2.000 MHz 6.50392 GHz -26.12 dBm -28.08 dB -8.06 dB
-160.576 MHz | -159.576 MHz 2,000 MHz 5.86492 GHz -28,14 dBm -30,46 d -10,46 dB -160.576 MHz | -159.576 MHz 2,000 MHz 550492 GHz -25.98 dbm 27.94db 7.94dB
159576 MHz | 160,576 MHz 2,000 MHz 6.18508 GHz -29,82 dBm -32.14 dB -12.14dB 159576 MHz | 160,576 MHz 2,000 MHz 6.82508 GHz -28.38 dBm -30.34 dB -10.34 dB
160,576 MHz | 319,152 MHz 2,000 MHz 6.18708 GHz -29,90 dbm -32,22 dB -12,15 db 160,576 MHz | 319,152 MHz 2,000 MHz 5.82708 GHz 28,22 dbm -30.19 dB -10,11 d8
319.152 MH2Z 478,728 MHz 2.000 MHZ 6.50323 GH2Z -46,56 dBm -48.88 dp -8.02 di 319.152 MH2Z 478,728 MHz 2.000 MHz 7.14122 GH2 -44.34 dBm -46.30 dB. -6.49 dB.
478,728 MHz | 638.304 MHz 2,000 MHz 6.50423 GHz -46.,63 dBm -48,96 dB -8.96 dB 478,728 MHz | 638.304 MHz 2,000 MHz 7.14624 GHz -44,35 dBbm -46,31 dB 6,31 d8
L ] L L ) -
Dat 116310 pat

Plot on 6825 MHz

Spectrum né]
Ref Level 15,77 dém  Offset 26.77 db Mode Auto Sweep
SGL Count 100/100
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Spectrum Emission Mask standard: None
Peak Power 1.87 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit
-632.160 MHz | -474.120 MHz 2,000 MHz 5.34638 GHz ~46,10 dbm ~47,57 db ~7.57 db
-474.120 MHz -316.080 MHz 2.000 MHz 6.35138 GHz -46.06 dBm -47.93 dB -7.96 d8
-316.080 MHz | -158,040 MHz 2.000 MHz 6.66546 GHz -31,58 dBm -33,46 dB -13.43 dB
-159.040 MHz | -158.040 MHz 2,000 MHz 5.66645 GHz -31,00 dBm -32,68 dB -12,88 dB
1568.040 MHz | 159.040 MHz 2,000 MHz 6.98354 GHz -31,45 dBm -33.33 dB -13,33 dB
150.040 MHz | 316,080 MHz 2,000 MHz 5.98454 GHz -30,94 dbm -32,81d8 -12,79 db
316.080 MHZ 474,120 MHz 2.000 MHz 7.29562 GHZ -48.37 dBm -50.24 dB -10.51 d@
474.120 MHz | 632.160 MHz 2,000 MHz 7.29962 GHz -48,74 dBm -50,61 dB -10,61 dB
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EUT Mode

802.11be EHT160 Puncture40 3

Plot on 6345 MHz

Plot on 6505 MHz

Spectrum nél pectrum nél
Ref Level 15,38 dém  Offset 26.36 dB Mode Auto Sweep Ref Level 15.24 dm  Offset 26.24 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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.80 dB .80 dby
CF 6.345 GHz pan 1.266432 GHz | | CF 6.505 GHz 1273 pts Span 1.272384 GHz
Spectrum Emission Mask Spectrum Emission Mask standard: None
Peak Power 1.66 dBm RBW 2.000 MHz Peak Power 2.62 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Rangelow | Rangeup | RBW | __Frequen Power Abs Power Rel ALimit
-633.216 MHz | -474.312 MHz 2,000 MHz 5.86758 GHz ~47 43 dbm -#5,08 db -5.09 db -636.192 MHz | -477.14% MHz 2,000 MHz 6.02736 GHz ~46.,41 obm 43,03 cb 3 db
-474.912 MHz -316.608 MHz 2.000 MHz 5.87059 GHz -47.50 dBm -49.16 dB -9.20 d8 -477.144 MHz -318.006 MHz 2.000 MHz 6.02836 GHz -46.53 dBm -4G.14 dB -9.18 d&
316,608 MHz | -153.304 MHz 2.000 MHz 6.03190 GHz -44.,92 dBm -46,58 dB -18.76 dB -318.096 MHz | -160.048 MHz 2,000 MHz 6.21641 GHz 41,93 dBm 44,54 dB -18.04 dB
-159.304 MHz | -156.304 MHz 2,000 MHz £.18520 GHz -39,27 dBm -40,92 dB -20,93 dB -160.048 MHz | -159.048 MHz 2,000 MHz 5.34545 GHz -37.16 dbm -39.77 db -19,77 dB
158.304 MHz | 159.304 MHz 2,000 MHz 6.50380 GHz -33.91 dbm -35.57 db -15.57 db 159.049 MHz | 160.048 MHz 2,000 MHz 5.66455 GHz -30.41 dbm -33.03 cb -13.03 db
150,304 MHz | 316,608 MHz 2,000 MHz £.50480 GHz -34.27 dbm -35.93 db -15.90 db 160.048 MHz | 318,006 MHz 2,000 MHz 6.66555 GHz -30.64 dBm -33.25dB -13.23 dB
316.608 MHZ 474,912 MHz 2.000 MHZ 6.81841 GH2Z -49.40 dBm -51.06 dB -11.18 d@ 318.096 MH2Z 477,144 MHz 2.000 MHz 6.98064 GHZ -47 .86 dBm -50.47 dB -10,59 d8
474.912 MHz | 633.216 MHz 2,000 MHz 6.82943 GHz -49,66 dBm -51,32 dB -11,32 dB 477144 MHz | 636.192 MHz 2,000 MHz 5.98496+ GHz -47,29 dBbm 43,91 db 991 dB
L -

Plot on 6985 MHz

Spectrum nél

Ref Level 15.26 dBm  Offset 26.96 dB Mode Auto Sweep
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CF 6.985 GHz 1269 pts pan 1.26816 GHz

Spectrum Emission Mask standard: None

Peak Power 1.75 dBm RBW 2.000 MHz

Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-634.080 MHz | -475.560 MHz 2,000 MHz 5.50483 GHz -47.43 dbm -45.18 db -5.18 db
-475.560 MHz -317.040 MHz 2.000 MHz 6.50994 GHz -47.47 dBm -49.22 dB -9.26 d8
-317.040 MHz | -153.520 MHz 2,000 MHz 6.67047 GHz -45.04 dBm -46.79 dp -18.92 dB
-159.520 MHz | -158.520 MHz 2,000 MHz 682598 GHz -40.48 dBm 4223 dB -2223dp
158,520 MHz | 159.520 MHz 2,000 MHz 7.14402 GHz -34.52 dbm -36.,27 db -16,27 db
159.520 MHz | 317.040 MHz 2,000 MHz 7.14502 GHz -34.49 dbm -36,24 db -16,22 db
317.040 MH2Z 475,560 MHz 2.000 MHz 7.45805 GH2 -53.49 dBm -55.24 dB -15.43 d8
475,560 MHz | 634,080 MHz 2,000 MHz 7.46106 GHz -53.91 dBm -55 65 dB -15 66 dB
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Plot on 6185 MHz

Spectrum Kl
Ref Level 15.35 dém Offset 26,35 di Mode Auto Sweep

SGL Count 100/100
(@ 1Rm Avapwr

10 dblfit Gheck paks

p< 200
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T 17T
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20 d = = =
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- b L —
A O W P -
— - . ~——

40 d — — —

T e
P e
-60 der
70 dem
e0d
CF 6.185 GHz 1272 pts Span 1.271616 GHz

Spectrum Emission Mask Standard: None
Peak Power 2.59 dBm RBW 2.000 MHz
Range Low Range Uj RBW Frequency Power Abs | Power Rel alimit
tange Up que
-635.808 MHz -476.856 MHz 2,000 MHz 5.70563 GHz -45.74 dBm -48.32 dp -8.32dP
-476.856 MHz | -317.004 MHz | 2.000 MHz 5.70865 GHz -45,65 d@m -48.23 d8 .27 d8
-317.904 MHz -159.952 MHz 2,000 MHz 6.02253 GHz -28.21 dBm -30,80 dB -10.67 dB
-159.952 MHz -158.952 MHz 2,000 MHz 6.02555 GHz -28.19 dBm -30.78 dB -10.78 d8
158.952 MHz 159,952 MHz 2,000 MHz 6.34445 GHz -28.26 dBm -30.85 dB -10.85 dB
159.952 MHz 317.904 MHz 2.000 MHz 6.36055 GHz =27 .65 dBm -30.23 dB -9.44 dp
317904 MHz | 476.856MHz | 2.000 MHz 6.65330 GHz -45,69 dBm -48.23 d8 8,92 d8
476.856 MHz £535.808 MHz 2.000 MHz 6.69355 GHz -46.25 dBm -48.83 dp -8.83 d@
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Plot on 6025 MHz Plot on 6665 MHz

Spectrum né] pectrum né]

Reflevel 15.11 dBm  Offset 26.11 dB Mode Auto Sweep RefLevel 15.24 dBm  Offset 26,24 df Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

(@ 1Pm AvgPwr (@ 1Pm AvgPwr

10 dblfil Jheck paks 10 dbjiit dheck PARS

P<20C P<20C

0 dBm i L l 1 0 dBm f = 1 |

Tt AR .
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-40 di -40
. L —1 T —— — +—T e

| 50 dem—; e S0

-60 dem -60 dem

70d8 70d8

-80 d8 -80 d8

CF 6.025 GHz Ean 1.276608 GHz CF 6.665 GHz 1277 Els SEBII 76608 GHz

Spectrum Emission Mask t Spectrum Emission Mask standard: None

Peak Power 2.68 dBm RBW 2.000 MHz Peak Power 1.95 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-638.304 MHz | -478.728 MHz 2,000 MHz 554276 GHz -50,6% dBm -53,37 db -13.37 db -638.304 MHz | -478.728 MHz 2,000 MHz 6.18376 GHz ~44.36 dBm -46.31 db -6.31d8
-478.728 MHz -319.152 MHz 2.000 MHz 5.54778 GHz -50.56 dBm -53.25 d8 -13.36 d8 -478.728 MHz -319.152 MHz 2.000 MHz 6.18677 GHz -44.47 dBm -46.41 dB -6.45 dB
-319.152 MHz | -160.576 MHz 2.000 MHz 586292 GHz -32,53 dBm -35.21d8B -15.14dB -319.152 MHz | -160.576 MHz 2.000 MHz 6.50392 GHz 29,93 dbm -31.87 dB -11.85 dB
-160.576 MHz | -159.576 MHz 2,000 MHz 5.86492 GHz -32,00 dBm -34.68 dB -14.68 dB -160.576 MHz | -159.576 MHz 2,000 MHz 550492 GHz 20,72 dbm -31.66 db -11,66 dB
159576 MHz | 160,576 MHz 2,000 MHz 6.18508 GHz -37.41 dBm -40,0% dB -20,09 dB 159576 MHz | 160,576 MHz 2,000 MHz 6.82508 GHz -36.1% dBm -39.02 dB -18,09 dB
160,576 MHz | 319,152 MHz 2,000 MHz 6.19110 GHz -36,75 dbm -39,43 db -19.16 db 160,576 MHz | 319,152 MHz 2,000 MHz 5.82909 GHz -35.76 dbm -37.70 0B -17.53 dB
319.152 MH2Z 478,728 MHz 2.000 MHZ 6.50222 GH2Z -50,92 dBém -53.60 dB -13.71.d8 319.152 MH2Z 478,728 MHz 2.000 MHz 7.14323 GH2 -48.75 dBm -50.70 dB. -10.73 d8
478,728 MHz | 638.304 MHz 2,000 MHz 6.50925 GHz -51,00 dBm -53,69 dB -13,69 dB 478,728 MHz | 638.304 MHz 2,000 MHz 7.14423 GHz -48.76 dBm -50.70 dB -10,70 dB
—

Plot on 6825 MHz

Spectrum né]
RefLevel 15.75 dBm  Offset 26.75 di Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dhffit heck PABS
P<20C
p T 1
-10 de| ] J L |
-20 dem —— ,J iy i
.30 dB - _
0 ds - —
N -
| -STrasm- —=
——]
-60 de|
-70 de
-80 dem
CF 6.825 GHz 1265 Els Earl 1.26432 GHz
Spectrum Emission Mask standard: None
Peak Power 2.19 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-632.160 MHz | -474.120 MHz 2,000 MHz 6.34936 GHz -47,23 dBm -49,43 db 5,43 db
-474.120 MHz -316.080 MHz 2.000 MHz 6.35238 GHz -47.12 dBm -49.31 dB -9.42 dB
-316.080 MHz | -158,040 MHz 2.000 MHz 6.66546 GHz -35.26 dBm -37.45dB -17.43dB
-159.040 MHz | -158.040 MHz 2,000 MHz 5.66645 GHz -34,77 dBm -36,97 dB -16,97 dB
1568.040 MHz | 159.040 MHz 2,000 MHz 6.98354 GHz -39,33 dBm -41,58 dB -21,58 dB
150.040 MHz | 316,080 MHz 2,000 MHz 5.99054 GHz -38,05 dbm -40,25 db -19.92 db
316.080 MHZ 474,120 MHz 2.000 MHz 7.29862 GHZ -51.66 dBm -53.85dp -13.89 d8
474.120 MHz | 632.160 MHz 2,000 MHz 7.30062 GHz -51.69 dBm -53,88 dB -13.88 dB
—
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EUT Mode

802.11be EHT160 FullRU

Plot on 6025 MHz

Plot on 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.09 dém  Offset 26.05 dB Mode Auto Sweep RefLevel 15.37 dm  Offset 26,37 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
0 dbjil gheck paks 10 dbjiit dheck PARS
P<20C P<20C
0 dBm i JV 0 dBm i JJ ,L i
-10 o ] ] -10 dem i J ! ‘
-20 d8 ——— 20 d8 = =
”-’7 -
o P . o S
40 d - 40 dBm—— — o -
» - I e T
50 == — =50
-60 dem -60 dem
70 d8 70 dem
-80 d8 -80 d8
CF 6.025 GHz 1264 pts Earl 1.26336 GHz CF 6.185 GHz 1265 Els SEBII 64704 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.6+ dBm RBW 2.000 MHz Peak Power 2.34 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-631.680 MHz | -473.760 MHz 2,000 MHz 554274 GHz -50,04 dBm -52,68 db -12,68 db -632.352 MHz | -474.264 MHz 2,000 MHz 5.70523 GHz -48.4% dBm -50.78 db -10.78 db
-473.760 MHz -315.840 MHz 2.000 MHz 5.55374 GHz -40.97 dém -52.61 dB -12.80 d8 -474.264 MHz -316.176 MHz 2.000 MHz 5.71224 GHz -48.41 dBm -50.75 dB -10.87 d8
-315.840 MHz | -158.920 MHz 2.000 MHz 586558 GHz -31.57 dBm -34,21dB -14.19 dB -316.176 MHz | -155,088 MHz 2.000 MHz 6.02541 GHz -31.62 dBm -33.96 B -13.94dB
-158.920 MHz | -157.920 MHz 2,000 MHz 5.86658 GHz -30,67 dBm -3331d8 -13.31d8 -159.088 MHz | -156.088 MHz 2,000 MHz 502641 GHz -31.11 dbm -33.45dB -13.45 d
157.820 MHz | 158,920 MHz 2,000 MHz 6.18342 GHz -30,57 dBm -33.61dB -13.61dB 156.086 MHz | 159,088 MHz 2,000 MHz 6.34353 GHz -29.85 dBm -32.13 dB -12.13 dB
158,920 MHz | 315,840 MHz 2,000 MHz 6.18442 GHz -31.78 dbm -34,42 db -14.,40 db 150.088 MHz | 316,176 MHz 2,000 MHz 5.34459 GHz -30.45 dbm -32.79 dB -12,76 db
315.840 MH2Z 473,760 MHz 2.000 MHZ 6.49726 GHZ -49.68 dBm -52.32 dp -12.44 dB 316.176 MHZ 474,264 MHz 2.000 MHz 6.65876 GHZ -47.36 dBm -49.70 dB 974 d8
473.760 MHz | 631.680 MHz 2,000 MHz 6.50026 GHz -49.61 dBm -52,25 dB -12,25 dB 474.264 MHz | 632.352 MHz 2,000 MHz 6.71079 GHz -47.42 dBm -49,76 B 9,76 dB
L ] L -

Plot on 6345 MHz

Plot on 6505 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.29 dém  Offset 26.25 dp Mode Auto Sweep Ref Level 15.10 dm  Offset 26.10 db Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr

10 dbjiit dheck PARS 0 dbjil gheck AT

P<20C P<20C
0 dBm; 0 dBm; f = t
1] 1 ] [T T
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|-serem—— s st daim—| E——
-60 dem -60 dem
70d8 70d8
.80 dby .80 dB
CF 6.345 GHz 1266 Els Earl 1.26528 GHz CF 6.505 GHz 1267 Els SEBII 66816 GHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None

Peak Power 1.94 dBm RBW 2.000 MHz Peak Power 2.32 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-632.640 MHz | -474.480 MHz 2,000 MHz 5.86301 GHz ~46,65 dbm -48,60 db -8.60 db -633.408 MHz | -475.056 MHz 2,000 MHz 6.02443 GHz -45.57 dbm ~47.30 db -7.50 db
-474.480 MHz -316.320 MHz 2.000 MHz 5.87102 GHz -46.80 dBm -48.74 dB -£.78 d8 -475.056 MHz -316.704 MHz 2.000 MHz 6.03045 GHz -45.89 dBm -48.21 dB -8.25 dB
-316.320 MHz | -155.160 MHz 2.000 MHz 6.18534 GHz -32,48 dBm -34.42 dB -14.40 dB -316.704 MHz | -158,352 MHz 2.000 MHz 6.34515 GHz -32.06 dBm 34,38 dB -14.36 B
-159.160 MHz | -156.160 MHz 2,000 MHz 56.18634 GHz -31.86 dBm -33.81d8 -13.81d8 -159.352 MHz | -156.352 MHz 2,000 MHz 5.34615 GHz -31.33 dbm -33.66 db -13.66 db
156.160 MHz | 158,160 MHz 2,000 MHz 6.50366 GHz -29,62 dBm -31.56 dB -1156 dB 156.352 MHz | 158,352 MHz 2,000 MHz 6.66385 GHz -27.43 dBm -29.76 dB -3.76 db
150,160 MHz | 316,320 MHz 2,000 MHz 5650766 GHz -30,23 dBm -32,17 db -11,99 db 150,352 MHz | 316,704 MHz 2,000 MHz 6.66886 GHz -28.10 dbm -30.42 dB -10.20 dB
316.320 MH2Z 474,480 MHz 2.000 MHz 6.81698 GH2 -47 .48 dBm -49.43 dp -9.62 dB 316.704 MHZ 475,056 MHz 2.000 MHz 6.97855 GH2 -45.78 dBm -48.11 dB -8.22 dB
474.480 MHz | 632.640 MHz 2,000 MHz 5.81998 GHz -47 55 dBm -49,50 dB -9.50 dB 475,056 MHz | 633.408 MHz 2,000 MHz 5.98156 GHz -45.91 dBm -48.24 dB -8.24 dB
L ] L [
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Plot on 6665 MHz

Plot on 6825 MHz

Spectrum %‘ Spectrum '%’
Ref Level 15,18 dBm  Offset 26.18 dB Mode Auto Sweep Ref Level 15.61 dBm Offset 26.61 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
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7048 70 dBm
80 dey -B0 dem
CF 6.665 GHz 1267 pts Span 1.266624 GHz CF 6.825 GHz 1262 pts Span 1.26144 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 2.15dBm RBW 2.000 MHz Peak Power 2.11dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-633.312 MHz -474.984 MHz 2,000 MHz 6.18751 GHz -41.05 dBm -43.20 dB -3,20 dB -630.720 MHz -473.040 MHz 2,000 MHz 6.34744 GHz -43.04 dBm -45.16 dB -5.16 di
-474.994 MHz | -316.656 MHz 2,000 MHz 5.19152 GHz -41,02 dBm -43,17 dB -3.28d8 -473.040 MHz | -315.360 MHz 2,000 MHz 5.35347 GHz 43,19 dBm 45,30 dB 5.41de
-316.656 MHz -159.328 MHz 2,000 MHz 6.50517 GHz -28.39 dBm -30.54 dB -10.52 dB -315.360 MHz -158.680 MHz 2,000 MHz 6.66582 GHz -31.12 dBm -33.23 dB -13.21dB
-159.328 MHz -158.328 MHz 2.000 MHz 6.50617 GHz -27.98 dBm -30.14 dB -10.14 dB -158.680 MHz -157.680 MHz 2.000 MHz 6.66682 GHz -30.51 dBm -32.62 db -12.62 db
158,328 MHz 159,328 MHz 2.000 MHz 65.82383 GHz -27.92 dBm -30.08 dB -10.08 dB 157.680 MHz 158,680 MHz 2.000 MHz 65.98318 GHz -29.89 dbm -32,00 dB -12.00 dB
159.328 MHz 316.656 MHz 2,000 MHz 6.82483 GHz -28.41 dBm -30,56 dB -10.53d@ 158.680 MHz 315.360 MHz 2,000 MHz 6.98418 GHz -29.60 dBbm -31.71 dB -11.68 dB
316,656 MHz | 474,984 MHz 2,000 MHz 7.13948 GHz -46,19 dBm -48,34 dB -8.33dp 315360 MHz | 473.040 MHz 2,000 MHz 7.29754 GHz -47.71 dBm -49.92 dB -9.86 db
474.984 MHz 633.312 MHz 2.000 MHz 7.14048 GHz -46.21 dBm 48,36 dP -8.36 dP 473.040 MHz 630.720 MHz 2.000 MHz 7.259955 GHz -47.67 dBbm 43.78 db -5.78 dB
Spectrum %‘
Ref Level 15,79 dBm  Offset 26,79 dB Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
10 chlfit Jheck PAES
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30d — S
a0 ds -
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m— |
-60 de|
-70 de|
-80 dem
CF 6.985 GHz 1266 pts Span 1.265472 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.66 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-632.736 MHz -474.552 MHz 2,000 MHz 65.47991 GHz -47.18 dBm -48.84 dB -8.84 dB
-474.552 MHz | -316.368 MHz 2,000 MHz 551095 GHz -47 46 dBm -49,12 dB 9,16 d
-316.368 MHz -159.184 MHz 2,000 MHz 6.82532 GHz -34.83 dBm -36.49 dB -16.47 dB
-159.184 MHz -158.184 MHz 2.000 MHz 6.82632 GHz -33.89 dBm -35.55 dB -15.55 dB
158,184 MHz 159,184 MHz 2,000 MHz 7.14368 GHz -32.93 dBm -34.59 dB 1459 dB
159.184 MHz 316.368 MHz 2,000 MHz 7.14468 GHz -32.85 dBm -34.51dB -14.49 di
316366 MHz | 474.552 MHz 2,000 MHz 7.45705 GHz -55.59 dBm -57.25 dB -17.44 dB
474.552 MHz 632.736 MHz 2.000 MHz 7.46005 GHz -55.70 dBm 57.36 df 7.36 dB
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EUT Mode

802.11be EHT160 Puncture20 1

Plot on 6345 MHz
Spectrum

Ref Level 15.27 dém
SGL Count 100/100

Offset 26,27 di

Mode Auto Sweep

Plot on 6505 MHz

Ref Level 15.08 dBm
SGL Count 100/100

Offset 26,08 d8 Mode Auto Sweep

(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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-60 dBm -60d
-70 dBy -70 dBy
.80 dby .80 dB
CF 6.345 GHz 1266 pts Earl 1.26528 GHz CF 6.505 GHz 1267 Els SEBII 66816 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 1.73 dBm RBW 2.000 MHz Peak Power 1.95 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-632.640 MHz | -474.460 MHz 2,000 MHz 586501 GHz -48,78 dBm -50.52 db -10.52 db -633.408 MHz | -475.056 MHz 2,000 MHz 6.01140 GHz ~44.18 dBm -48.12 db -6.12 dB
-474.480 MHz -316.320 MHz 2.000 MHz 5.87102 GHz -48.85 dBm -50.58 d& -10.62 d& -475.056 MHz -316.704 MHz 2.000 MHz 6.03045 GHz -44.34 dBm -46.20 dB -6.32 d8
-316.320 MHz | -155,160 MHz 2,000 MHz 6.18534 GHz -36.23 dBm -37.96 dB -17.94 dB 316,704 MHz | -158,352 MHz 2,000 MHz 6.18880 GHz -40.88 dBm -42.84 dB -14.86 dB
-150.160 MHz | -156.160MHz | 2,000 MHz £.18634 GHz -35.79 dBm -37.53d8 -17.53d8 -150.352 MHz | -156.352 MHz | 2,000 MHz 6.34615 GHz -34.36 dBm -36.30 dB -16.20d8
158.160 MHz | 159.160 MHz | 2,000 MHz 6.50366 GHz -30.18 dBm -31.51dB -1151dB 158352 MHz | 159,352 MHz | 2,000 MHz 6.66385 GHz -28.2 dBbm -30.24 dB -10.24 dB
150.160 MHz | 316,320 MHz 2,000 MHz 550766 GHz -31,06 dBm -32,79 dB -12,61dB 150.352 MHz | 316,704 MHz 2,000 MHz 5.66886 GHz -28.99 dBm -30.94 dB -10.71 dB
316.320 MH2Z 474,480 MHz 2.000 MHZ 6.81798 GH2Z -49.52 dBm -51.25dp -11.37 d8 316.704 MHZ 475,056 MHz 2.000 MHz 6.97354 GH2 -44.99 dBm 46,94 dB -7.43 dB
474,480 MHz | 632,640 MHz | 2,000 MHz 6.82198 GHz -49,76 dBm -51.49 dB -11.49 dB 475.056 MHz | 633,408 MHz | 2,000 MHz 7.00261 GHz -45,25 dBbm -47.20 dB -7.20 dB
L ] L L -
Dat Dat 17:1

Plot on 6985 MHz

Spectrum né]
Ref Level 15,77 dém  Offset 26.77 db Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
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CF 6.985 GHz 1266 Els Ean 1.265472 GHz
Spectrum Emission Mask standard: None
Peak Power 1.23 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit
-632.736 MHz | -474.552 MHz 2,000 MHz 5.50684 GHz -48,72 dbm -#5.,55 db -5.55 db
-474.552 MHz -316.368 MHz 2.000 MHz 6.51195 GHz -48.76 dBm -49,99 d8 -10.10 d&
-316.368 MHz | -159,184 MHz 2.000 MHz 6.67714 GHz -45,62 dBm -46,85 dB -19.29 dB
-159.184 MHz | -156.184 MHz 2,000 MHz 5.82632 GHz -38,62 dBm -39,85 dB -19.85 dB
156184 MHz | 159,184 MHz 2,000 MHz 7.14368 GHz -33.11 dBm -34,34 dB -14,34 dB
150.184 MHz | 316,368 MHz 2,000 MHz 7.14660 GHz -33.61 dBm -34.85 db -14.72 db
316.368 MHZ 474,552 MHz 2.000 MHz 7.45905 GH2 -56.38 dBm -57.61d8 -17 65 d8
474.552 MHz | 632.736 MHz 2,000 MHz 7.46306 GHz -56.41 dBm 57,64 db 17,64 dB
L L
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Plot on 6185 MHz

Spectrum | ki
Ref Level 15,35 dém  Offset 26.35 dB Mode Auto Sweep
SGL Count 100/100
(@ 1Rm AvgPwr
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CF 6.185 GHz 1265 pts Span 1.264704 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.82 dBm RBW 2.000 MHz
Range Low Range U, RBW Frequency Power Abs Power Rel ALimit
ange Up que
-632.352 MHz | -474.264 MHz 2,000 MHz 5.70723 GHz -50,45 dbm -52.,28 db -12.28 db
-474.264 MHz -316.176 MHz 2.000 MHz 5.71124 GHz -50.52 dBm -52.34 dB -12.38 d8
-316.176 MHz | -153.088 MHz 2.000 MHz 6.02441 GHz -33.07 dBm -34.90 dB -14.62 dB
-159.088 MHz | -156.088 MHz 2,000 MHz 6.02641 GHz -32,95 dBm -34,78 dB -14,78 dB
156.088 MHz | 159.088 MHz 2,000 MHz 6.34359 GHz -30,74 dbm -32,56 db -12,56 db
150.088 MHz | 316,176 MHz 2,000 MHz 6.34750 GHz -31.19 dbm -33.01d8 -12,83 dB
316.176 MHZ 474,264 MHz 2.000 MHZ 6.65176 GHZ -48.43 dBm -50.25 dB -10.82 dB
474,264 MHz | 632,352 MHz 2,000 MHz 665376 GHz -49,14 dBm -50,96 dB -10.,96 dB
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Plot on 6025 MHz

Plot on 6665 MHz

Spectrum né] pectrum né]
RefLevel 15,07 dém  Offset 26.07 dB Mode Auto Sweep RefLevel 15.16 dBm  Offset 26.16 df Mode Auto Sweep
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CF 6.025 GHz 1264 pts Earl 1.26336 GHz CF 6.665 GHz 1267 Els SEBII 66624 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.11 dBm RBW 2.000 MHz Peak Power 1.78 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-631.680 MHz | -473.760 MHz 2,000 MHz 554874 GHz -50.72 dBm -52,83 db -12,83 db -633.312 MHz | -474.364 MHz 2,000 MHz 6.18350 GHz 41,35 dbm 43,17 cb -3.17 db
-473.760 MHz -315.840 MHz 2.000 MHz 5.55274 GHz -50.78 dBm -52.89 dB -13.,00 d& -474.984 MHz -316.656 MHz 2.000 MHz 6.19252 GHz -41.21 dBm -43.00 dB -2.19 d8
-315.840 MHz | -158.920 MHz 2.000 MHz 586558 GHz -32,86 dBm -34.97 dB -14.94 dB -316.656 MHz | -159,328 MHz 2.000 MHz 6.50517 GHz -28.38 dBm -30.16 B -10.13 dB
-158.920 MHz | -157.920 MHz 2,000 MHz 5.86658 GHz -32,31dBm -34,41d8 -14,41d8 -159.328 MHz | -156.328 MHz 2,000 MHz 650617 GHz -26.10 dbm 20,98 dB -9.68 dB
157.920 MHz | 158,320 MHz 2,000 MHz 6.18342 GHz -36,32 dBm -38.43 dB -18.43 dB 158328 MHz | 159.328 MHz 2,000 MHz 6.82383 GHz -31.87 dBm -33.66 dB -13.66 dB
158,920 MHz | 315,840 MHz 2,000 MHz 6.10448 GHz -36,79 dbm -38,90 db -18,36 dB 150,328 MHz | 316,656 MHz 2,000 MHz 5.83385 GHz -32.51 dbm -34.29 db -13,80 dB
315.840 MH2Z 473,760 MHz 2.000 MHZ 6.49826 GHZ -51.40 dBm -53.51 dB -1355d8 316.656 MHZ 474,984 MHz 2.000 MHz 7.13948 GH2 -47.07 dBm -48.85 dB -8.89d8
473.760 MHz | 631.680 MHz 2,000 MHz 6.50126 GHz -51.27 dBm -53,38 dB -13,38 dB 474.984 MHz | 633,312 MHz 2,000 MHz 7.14049 GHz -47.11 dBm -48.89 dB -8.89 dB
L ] L L )
Dat Dat 17
Spectrum né]
Ref Level 15,59 dém  Offset 26.59 dp Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dhffit heck PABS
P<20C
od
10 11
-10 dem J ‘ ‘ L
-20 dem — _J T —
30 da — - -
0l — - "
I el
Y e e — e S—
]
-60 de|
70 dem
-80 dem
CF 6.825 GHz 1262 Els EEarl 1.26144 GHz
Spectrum Emission Mask standard: None
Peak Power 1.43 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit
-630.720 MHz | -473.040 MHz 2,000 MHz 6.33436 GHz -47.17 dbm -#8,58 db -8.59 db
~473.040 MHz -315.360 MHz 2.000 MHz 6.35347 GHz -47.22 dBm -48.65 dB -8.76 d8
-315.360 MHz | -158.680 MHz 2.000 MHz 6.66582 GHz -34.04 dBm -35,47 dB -15.44 dB
-158.680 MHz | -157.680 MHz 2,000 MHz 5.66682 GHz -33.37 dBm -34,79 d -14.79 dB
157.680 MHz | 158.680 MHz 2,000 MHz 6.98318 GHz -35.01 dBm -36.44 dB -16.44 dB
158,680 MHz | 315.360 MHz 2,000 MHz 5.99623 GHz -34.80 dbm -36,23 db -15.59 db
315.360 MHZ 473,040 MHz 2.000 MHz 7.29151 GH2 -51.12 dBm -52.54 dB -13.04 dB
473.040 MHz | 630.720 MHz 2,000 MHz 7.2985+ GHz -51.67 dBm -53,09 dB -13,09 dB

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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EUT Mode

802.11be EHT160 Puncture40 3

Plot on 6345 MHz

Plot on 6505 MHz

Spectrum né] pectrum né]
Ref Level 15.25 dém  Offset 26.25 dB Mode Auto Sweep Ref Level 15.06 dBm  Offset 26.06 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dbjiit dheck pafs 0 dbjil gheck I
P<20C P<20C
0 dBm; i ( 0 dBm; i ]
-10 o I J -10 o I |
.20 dB = 20 d8 ,
T ]
30 dey - = )_,v’ —d — -30 dB| — IJ L—N =
=nd - - =nd - S
» foe el ——
|50 dex S — e =
-60 dem -60 d
-70 d8 -70 d8
.80 dby .80 dB
CF 6.345 GHz 1266 pts pan 1.26528 GHz CF 6.505 GHz 1267 Els SEBII 66816 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.07 dBm RBW 2.000 MHz Peak Power 2.15 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-632.640 MHz | -474.480 MHz 2,000 MHz 5.86602 GHz -50.,76 dbm -52,63 db -12,83 db -633.408 MHz | -475.056 MHz 2,000 MHz 5.99637 GHz ~47.25 dbm 43,40 cb 5,40 db
-474.480 MHz -316.320 MHz 2.000 MHz 5.87102 GHz -50.79 dBm -52.87 dB -12.90 d& -475.056 MHz -316.704 MHz 2.000 MHz 6.03045 GHz -47.61 dBm -4G.76 dB -9.80 d&
-316.320 MHz | -155.160 MHz 2.000 MHz 6.03018 GHz -48,39 dBm -50,46 dB 22,54 dB -316.704 MHz | -158,352 MHz 2.000 MHz 6.18880 GHz 44,86 dBm -47.01 dB -19.04 dB
-159.160 MHz | -156.160 MHz 2,000 MHz 6.18634 GHz -42,46 dBm -44,54 d -24.54d -159.352 MHz | -156.352 MHz 2,000 MHz 5.34615 GHz -40,06 dBm -42.21dB -22,21d8
156.160 MHz | 159.160 MHz 2,000 MHz 6.50366 GHz -34,96 dBm -37.03 dB -17.03 dB 158352 MHz | 159.352 MHz 2,000 MHz 6.66385 GHz -34.01 dBm -36.16 dB -16.16 dB
150,160 MHz | 316,320 MHz 2,000 MHz 6.50466 GHz -35,36 dbm -37 44 d -17.41 dB 150,352 MHz | 316,704 MHz 2,000 MHz 6.66485 GHz -34.48 dbm -36.63 dB -16,60 db
316.320 MH2Z 474,480 MHz 2.000 MHZ 6.81898 GH2Z -52.70 dBm -54.77 dB -14.81 d8 316.704 MHZ 475,056 MHz 2.000 MHz 6.97955 GH2 -49.81 dBm -51.96 dB -12,00 d8
474.480 MHz | 632.640 MHz 2,000 MHz 6.81998 GHz -52 66 dBm -54,73 dB -14.73 dB 475,056 MHz | 633.408 MHz 2,000 MHz 5.99058 GHz -49,67 dBbm 51,82 dB -11,62 dB
L ] L L ) -
Spectrum né]
Ref Level 15,75 dem  Offset 26.75 db Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dhffit heck PABS
P<20C
od J {
-10 de| | ‘l |
-20 dem 1 —7
-30 e = =
a0 -,
| -50 deme - e —_—
T
-60 de|
-70 de
-80 dem
CF 6.985 GHz 1266 Els pan 1.265472 GHz
Spectrum Emission Mask standard: None
Peak Power 1.41 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-632.736 MHz | -474.552 MHz 2,000 MHz 5.47481 GHz -50.,55 dbm -52,40 db -12,40 db
-474.552 MHz -316.368 MHz 2.000 MHz 6.51095 GHz -51.35 dBm -52.75 dB -12.79 d8
-316.368 MHz | -159,184 MHz 2.000 MHz 6.67214 GHz -49,88 dBm 51,29 dB 23,47 dB
-159.184 MHz | -156.184 MHz 2,000 MHz 5.82632 GHz -45,33 dBm -46,73 d -26,73 dB
156184 MHz | 159,184 MHz 2,000 MHz 7.14368 GHz -38.91 dBm -40.31 dB -20.32 dB
150.184 MHz | 316,368 MHz 2,000 MHz 7.14468 GHz -38.91 dbm -40,32 db -20,30 dB
316.368 MHZ 474,552 MHz 2.000 MHz 7.45905 GH2 -57.31 dBm -58.72 dB -18.76 dB
474.552 MHz | 632.736 MHz 2,000 MHz 7 54715 GHz -57.19 dBm -58,60 dB -18,60 dB
L L

TEL:
FAX:
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Page Number

1 A2-2 121 of 123



swasrancas. FCC RADIO TEST REPORT Report No. : FR4N0920G

EUT Mode 802.11be EHT160 Puncture40 48

Plot on 6185 MHz

Spectrum a
Ref Level 15,33 dem  Offset 26.33 d& Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dhffpit ¢heck PABS
P< 20
0 dBm; T T
T
-10 der i ’ I \ i
20 d8 —— - ‘ ‘ | e
30 de — J— ) W .
[ dE——— - s -
— T —]
50 dam et ——
-60 der
70 dB
.80 doy
CF 6.185 GHz 1265 pts Span 1.264704 GHz
Spectrum Emission Mask Standard: None
Peak Power 2.15 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  alimit
-632.352 MHz -474.264 MHz 2.000 MHz 5.70823 GHz -51.50 dBm -53.65 dB -13.65 dB
474,264 MHz | 216,176 MHz 2,000 MHz 571124 GHz 51,42 dbm 5357 d -1361d8
-316.176 MHz -159.088 MHz 2,000 MHz 6.01140 GHz -33.83 dBm -35.99 dB -15.25 dé
-159.088 MHz -158.088 MHz 2,000 MHz 6.02641 GHz -33.13 dBm -35.28 dB -15.28 dB
158.088 MHz 159,088 MHz 2,000 MHz 6.34359 GHz -34.76 dBm -36.91 dB -16.91dB
159.088 MHz 316.176 MHz 2.000 MHz 6.35960 GHz -34.35 dBm -36.50 dB -15.71 dB
316,176 MHz | 474.264 MHz 2,000 MHz 664476 GHz -49,63 dBm 51,83 dB 1293 d8
474.264 MHz 632.352 MHz 2.000 MHz 6.70479 GHz -50.47 dBm -52.63 dB -12.63 dB
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EUT Mode

802.11be EHT160 Puncture40 192

Plot on 6025 MHz

Plot on 6665 MHz

Spectrum né] pectrum né]
Ref Level 15.05 dem  Offset 26.05 db Mode Auto Sweep RefLevel 15.14 dBm  Offset 26,14 d® Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
0 dbjil gheck paks 10 dbjiit dheck PARS
P<20C ~ P<20C
0 dBm i Jv = WI 1 0 dBm f = S |
-10 o ] ] | § -10 o ] ‘f i {
-20 d8 — J I — -20 d8 — 7 L_ —
-30 d = =1 -30 d8 = ~ B
/’ - _ | . -
= ~ Fo Ei—
— m—— -50 der
-60 dem
70d8 70d8
.80 d8 .80 dB
CF 6.025 GHz 1264 pts Earl 1.26336 GHz CF 6.665 GHz 1267 Els SEBII 66624 GHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.62 dBm RBW 2.000 MHz Peak Power 1.82 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-631.680 MHz | -473.760 MHz 2,000 MHz 5.55074 GHz -52.,54 dbm -55.56 db -15.56 db -633.312 MHz | -474.384 MHz 2,000 MHz 6.16551 GHz -43,45 dbm 45,27 cb 5,27 db
-473.760 MHz -315.840 MHz 2.000 MHz 5.55174 GHz -52.91 dBm -55.53 dB -15.57 d8 -474.984 MHz -316.656 MHz 2.000 MHz 6.19152 GHz -43.31 dBm -45.12 dB -5.24 d8
-315.840 MHz | -158.920 MHz 2.000 MHz 5.86457 GHz -36.56 dBm -39.18 dB -19.11d8 -316.656 MHz | -159,328 MHz 2.000 MHz 6.50517 GHz 31,34 dBm -33.15 0B -13.13 d8
-158.920 MHz | -157.920 MHz 2,000 MHz 5.86658 GHz -35,75 dBm -38,37 dB -18,37 dB -159.328 MHz | -156.328 MHz 2,000 MHz 650617 GHz -31.09 dbm -32.91dB -12,91d8
157.920 MHz | 158,320 MHz 2,000 MHz 6.18342 GHz -43,88 dBm -46,51 dB -26,51 dB 158328 MHz | 159.328 MHz 2,000 MHz 6.82383 GHz -38.04 dBm -39.35 dB -19,85 dB
158,920 MHz | 315,840 MHz 2,000 MHz 6.18744 GHz -43,25 dbm -45,88 db -25,70 db 150,328 MHz | 316,656 MHz 2,000 MHz 5.83084 GHz -38.15 dbm -39.97 db -19.64 db
315.840 MH2Z 473,760 MHz 2.000 MHZ 6.49826 GHZ -54.10 dBm -56.72 dB -16.76 dB 316.656 MHZ 474,984 MHz 2.000 MHz 7.13848 GH2 -50.21 dBm -52.03 dB -12.14 d8
473.760 MHz | 631.680 MHz 2,000 MHz 6.50126 GHz -54.04 dBm -56.66 dB -16.66 dB 474.984 MHz | 633,312 MHz 2,000 MHz 7.14049 GHz -50.16 dBm 51,98 db -11,98 dB
—_ —
L ] L L ) -
Spectrum né]
Ref Level 15.57 dém  Offset 26.57 db Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dhffit heck PABS
P<20C
od J — 1 L
-10 dem J ‘f L l
-20 dem J f —
.30 dB
o ™
A
‘__._/-—j_i/
=
_-—S"__I_.
-60 de|
70 dem
.80 dby
CF 6.825 GHz 1262 Els EEan 1.26144 GHz
Spectrum Emission Mask standard: None
Peak Power 1.90 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel |  aLimit
-630.720 MHz | -473.040 MHz 2,000 MHz 5.32133 GHz -483,15 dbm -50.08 db -10.08 db
~473.040 MHz -315.360 MHz 2.000 MHz 6.35246 GHz -48.25 dBm -50.15 d& -10.19 d8
-315.360 MHz | -158.680 MHz 2.000 MHz 6.66582 GHz -36.13 dBm -38,03 dB -18.01dB
-158.680 MHz | -157.680 MHz 2,000 MHz 5.66682 GHz -35,88 dBm -37,78 dB -17.78.dB
157.680 MHz | 158.680 MHz 2,000 MHz 6.98318 GHz -41,35 dBm -43.24 dB -23.24 dB
158,680 MHz | 315.360 MHz 2,000 MHz 56.98720 GHz -40,46 dbm -42,35 db -22,17 db
315.360 MHZ 473,040 MHz 2.000 MHz 7.29653 GH2 -53.71 dBm -55.60 dB -15.72 dB
473.040 MHz | 630.720 MHz 2,000 MHz 7.2985+ GHz -53,80 dBm -55,70 dB -15.70 dB
—
L L
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.1~24.8C
Relative Humidity : (43.3~46.7%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of BS
FAX: 886-3-327-0855



CO07-HY

EUT Information

Report No.: FR4N0920G
2025/4/30

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
o e
c e
= 50+
3 *%
3 %
40+ *
ik * *
PN Sl ’0 *
304
i ©
201
10T
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.159000 29.40 55.52 26.12 | L1 OFF 19.8
0.159000 48.60 65.52 16.92 | L1 OFF 19.8
0.195000 26.64 53.82 27.18 | L1 OFF 19.8
0.195000 43.42 63.82 20.40 | L1 OFF 19.8
0.213000 27.31 53.09 25.78 | L1 OFF 19.8
0.213000 42.75 63.09 20.34 | L1 OFF 19.8
0.237750 22.16 52.17 30.01 | L1 OFF 19.8
0.237750 38.81 62.17 23.36 | L1 OFF 19.8
0.264750 17.78 51.28 3350 | L1 OFF 19.8
0.264750 31.16 61.28 30.12 | L1 OFF 19.8
0.411000 27.29 47.63 20.34 | L1 OFF 19.8
0.411000 35.84 57.63 21.79 | L1 OFF 19.8
0.550500 21.09 46.00 2491 | L1 OFF 19.8
0.550500 32.17 56.00 23.83 | L1 OFF 19.8
0.685500 14.79 46.00 31.21 | L1 OFF 19.8
0.685500 35.42 56.00 20.58 | L1 OFF 19.8
0.784500 14.23 46.00 31.77 | L1 OFF 19.8
0.784500 32.16 56.00 23.84 | L1 OFF 19.8
1.099500 13.98 46.00 32.02 | L1 OFF 19.8
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CO07-HY
1.099500 34.23 56.00 21.77 | L1 OFF 19.8
1.178250 14.28 46.00 3172 | L1 OFF 19.8
1.178250 35.51 56.00 20.49 | L1 OFF 19.8
1.308750 12.92 46.00 33.08 | L1 OFF 19.8
1.308750 32.95 56.00 23.05 | L1 OFF 19.8
12.943500 25.79 50.00 2421 | L1 OFF 20.3
12.943500 32.99 60.00 27.01 | L1 OFF 20.3
21.790500 22.30 50.00 27.70 | L1 OFF 20.7
21.790500 27.62 60.00 3238 | L1 OFF 20.7

Report No.: FR4N0920G
2025/4/30

B3 of B5



Report No.: FR4N0920G
COO07-HY 2025/4/30

EUT Information

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
Q0T
801
70+
> 60-\ | CISPR-QP Limit at Main Ports
>
% i
R R . DISPR-Ave LimitatMain Ports
[4] ‘ B O S SRS SO USSRV S H
e 1
(]
| 40Q ® ¢
1 Q ‘ ‘
30+ & & @
&
201
101
0 } } —t—+—+—+— } } —t—+—+—— } |
150k 300 400500 800 1M M 3M 4M 5M B 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.152160 41.55 65.88 2433 | N FLO 20.0
0.152160 24.81 55.88 31.07 | N FLO 20.0
0.181500 45.70 64.42 18.72 | N FLO 20.0
0.181500 29.11 54.42 2531 | N FLO 20.0
0.184740 42.39 64.27 21.88 | N FLO 20.0
0.184740 26.37 54.27 27.90 | N FLO 20.0
0.206250 30.18 63.36 33.18 | N FLO 20.0
0.206250 17.50 53.36 35.86 | N FLO 20.0
0.239460 39.60 62.12 2252 | N FLO 20.0
0.239460 25.47 52.12 26.65 | N FLO 20.0
0.391470 35.47 58.03 2256 | N FLO 20.0
0.391470 20.51 48.03 2752 | N FLO 20.0
0.528000 30.33 56.00 25.67 | N FLO 20.0
0.528000 17.03 46.00 28.97 | N FLO 20.0
0.683250 33.95 56.00 22.05 | N FLO 20.0
0.683250 20.81 46.00 25.19 | N FLO 20.0
0.793500 29.93 56.00 26.07 | N FLO 20.0
0.793500 17.42 46.00 28.58 | N FLO 20.0
1.182750 34.81 56.00 21.19 | N FLO 20.0
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1.182750 17.52 46.00 28.48 | N FLO 20.0
13.022250 32.12 60.00 27.88 | N FLO 20.5
13.022250 25.67 50.00 2433 | N FLO 20.5
27.669750 26.23 60.00 33.77 | N FLO 21.0
27.669750 22.51 50.00 2749 | N FLO 21.0

Report No.: FR4N0920G
2025/4/30
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 19.1~20.1°C
Test Engineer : John Chuang, David Dai and Sam Chou
Relative Humidity : 65~69.8%
TEL: 886-3-327-0868 Page Number : C1 of C31

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4AN0920G

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 802.11be
U-NII-6 = 6.425-6.525 4+3 111 6505 MCSO0 Full RU -
1 EHT160
Mode 802.11be
U-NII-7  6.525-6.875 4+3 175 6825 MCSO0 Full RU -
2 EHT160
Mode
U-NII-8 | 6.875-7.125 4+3 802.11a 229 7095 6Mbps - -
3
Mode 802.11be
U-NII-8  6.875-7.125 4+3 229 7095 MCSO0 Full RU -
4 EHT20
Mode 802.11be
U-NII-8  6.875-7.125 4+3 229 7095 MCSO0 Partial_26/8RU -
5 EHT20
Mode 802.11be
U-NII-8  6.875-7.125 4+3 229 7095 MCS0 @ Partial_52/40RU -
6 EHT20
Mode 802.11be
U-NII-8  6.875-7.125 4+3 229 7095 MCSO0 @ Partial_106/54RU -
7 EHT20
Mode 802.11be
U-NII-8  6.875-7.125 4+3 227 7085 MCSO0 Full RU -
8 EHT40
Mode 802.11be
U-NII-8  6.875-7.125 4+3 215 7025 MCSO0 Full RU -
9 EHT80
Mode 802.11be
U-NII-8  6.875-7.125 4+3 207 6985 MCSO0 Full RU -
10 EHT160
Mode 802.11be
U-NII-8  6.875-7.125 4+3 207 6985 MCSO0 Full RU LF
11 EHT160
TEL: 886-3-327-0868 Page Number 1 C2 of C31

FAX: 886-3-327-0855
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C2. Summary of each worse mode

Mode | Modulation

802.11be
EHT160

802.11be
EHT160

802.11be
EHT160

802.11be
EHT160

802.11a

802.11a

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

802.11be
EHT20

Ch.

1M1

1M1

175

175

229

229

229

229

229

229

229

Freq.

(MHz)

19515.00

13650.00

7242.15

7244.85

7137.00

7131.90

Level

(dBuV/m)

41.58

54.12

41.93

41.92

43.06

43.24

Limit

(dBuV/m)

74.00

88.20

68.20

68.20

68.20

68.20

Margin

(dB)

-32.42

-34.08

-26.27

-26.28

-25.14

-24.96

Pol.

Peak

Avg.

Peak

Peak

Avg.

Avg.

Avg.

Avg.

Result

Pass

Pass

Pass

Pass

Pass

Pass

RU

Full RU

Full RU

Full RU

Full RU

Full RU

Full RU

Partial_26/8RU

Partial_26/8RU

Partial_52/40RU

Remark

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

Harmonic

Band
Edge

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Freq. Level Limit Margin Peak
Mode Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) @ (dB) Avg.
802.11be
6 229 - - - - - - - Partial_52/40RU | Harmonic
EHT20
802.11be Band
229 | 7234.65 42.86 68.20 -25.34 H Avg. Pass @ Partial_106/54RU
EHT20 Edge
7
802.11be
229 - - - - - - - Partial_106/54RU @ Harmonic
EHT20
802.11be Band
227 | 7125.32 42.15 68.20 -26.05 \% Avg. Pass Full RU
EHT40 Edge
8
802.11be
227 - - - - - - - Full RU Harmonic
EHT40
802.11be Band
215 | 7125.32 48.70 68.20 -19.50 \% Avg. Pass Full RU
EHT80 Edge
9
802.11be
215 - - - - - - - Full RU Harmonic
EHT80
802.11be Band
207 | 7133.80 63.52 68.20 -4.68 \% Avg. Pass Full RU
EHT160 Edge
10
802.11be
207 | 20955.00 40.48 74.00 -33.52 \% Peak @ Pass Full RU Harmonic
EHT160
11 LF 207 94.02 36.30 43.50 -7.20 \% Peak @ Pass - LF
TEL: 886-3-327-0868 Page Number 1 C4 of C31

FAX: 886-3-327-0855




ssasranas. FCC RADIO TEST REPORT

Report No. : FR4N0920G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 !
iy L0 R i u
70.0 »[
. SN
gy P
€ il et
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH20-HY
Condition: PEAK(UNIT)_6E 3n HF 91280 02368_241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 161.98 ------ ------ 99.17 35.27 14.42 37.9 o.e@ 293 57 PEAK
4o Level (dBuVim)
1225
1
875
70.0
NI 8 O
. Wm_ﬂ—-‘j
“MWVMW
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG(UNLI)_6E 3m HF_91200_82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 94,86 ------ ------ 82.36 35.25 14.41 37.9% .00 293 57 AVERAGE
TEL: 886-3-327-0868 Page Number : C5 of C31

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT

Report No. : FR4N0920G

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105, 1
iy L0 i N
70.0 }ﬂ
i MM JMMI Ml‘
n oy
P b e
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH20-HY
Condition: PEAK(UNIT)_6E 3n HF 91280 02360 241181 VERTICAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6505.00 162,51 ------ ------ 99.61 35.42 14.46 37.95 0.08 160 286 PEAK
4o Level (dBuVim)
1225
10! ;
s i
70.0
i AN
- wm_‘.—/
ISV e
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 650580 94.53 ------ ------ 82.65 35.40 14.45 37.97 0.80 1@ 286 AVERAGE
TEL: 886-3-327-0868 Page Number : C6 of C31

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920G

Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
00— 00, —
1 [ de 1 I
s e e TR e ’
_— I
|.2 i ST v MV"’M |r ! K " b MW
JIHI 15'9
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK(UNII)_6E Im BBHAQ178_1223 240624 HORIZONTAL Condition: PEAK(UNTI)_6E Lm BBHAQ178_1223 248624 VERTICAL
Mode i1 Mode i1
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@18.08 52.72 §8.20 -35.48 35.00 39.70 20.69 42.81 0.14 - -- PEAK 1 13@le.08 53.13 §8.20 -35.67 35.41 39.70 20.69 42.81 0.14 - -- PEAK
2 19515.08 46.42 74.00 -33.58 49.54 38.13 15.57 63.28 -9.54 - -- PEAK 1 19515.08 41.58 74.0@ -32.42 50.7@ 38.13 25.57 63.28 -9.54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C7 of C31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920G

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
17G s AVG{UNI)_6E o AVGUN)_5F|
~18G
%0 30
Av
9 115 115
11000 17200, 17400, 17600, 17800, 16000 11000 17200, 17400, 17600, 17800, 14000
Frequency (MHz) Frequency (MHz)
Ste RO Ste RO
Condition: AVG(UNTL) 6E 3n HF 91200 Q2360 241161 HORTZONTAL Condition: AVG(UNTL) 6E 3m HF 9120 02369 241161 VERTICAL
lode i1l lode i1
TEL: 886-3-327-0868 Page Number : C8 of C31

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. : FR4N0920G

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
g N o ju)
700 F \«
i WW‘"MM i
Mmoo
500 el
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CH20-HY
Condition: PEAK(UNIT)_6E 3n HF 91280 02368_241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 161,29 ------ ------ 88.74 35.89 14.77 38.11 0.80 367 119 PEAK
4o Level (dBuVim)
1225
1
875
700 l AVG(UNI)_GE|
0 o e Y N
I -
- N R
VW\HNWW
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG(UNLI)_6E 3m HF_91200_82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.80 92.96 ------ ------ 80.41 35.89 14.77 38.11 .80 367  L19 AVERAGE
TEL: 886-3-327-0868 Page Number : C9 of C31

FAX: 886-3-327-0855




ssasranas. FCC RADIO TEST REPORT Report No. : FR4N0920G

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
g o ji)
70.0 L‘
& mewmﬂ “m .
ot
1 g sl
E
Peak Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CH20-HY
Condition: PEAK(UNIT)_6E 3n HF 91280 02360 241181 VERTICAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.00 161,55 ------ ------ 89.60 35.89 14.77 38.11 0.80 218 262 PEAK
4o Level (dBuVim)
1225
1
875
700 \ AVG(UNI)_GE|
A A VL
] e
. R T Wy
[
E
Avg Blank
1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL
+ RBH:1060.000kHz VBM:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6825.80 93.12 ------ ------ 89.57 35.89 14.77 38.11 .80 218 262 AVERAGE
TEL: 886-3-327-0868 Page Number : C10 of C31

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920G

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\”ln)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00—
| LIl [ ke ML L T
“ rantir™ i | e
w A iy A 0 b e AR o
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200, 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH28-HY
Condition: PEAK(UNTI)_6E Im BBHAQ178_1223 240624 HORIZONTAL Condition: PEAK(UNTI)_6E Lm BBHAQ178_1223 248624 VERTICAL
Mode i 2 tode 12
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13650.08 54.12 §8.20 -34.68 36.81 39.30 21.26 43.33 0.13 - -- PEAK 1 13650.08 53.47 §8.20 -34.73 36.16 39.30 21.26 43.38 0.13 - -- PEAK
2 20475.08 38.93 74.00 -35.67 46.31 38.00 26.20 62.84 -9.54 - -- PEAK 1 2047508 39.67 74.00 -34.93 46.45 38.00 26.20 62.84 -9.54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C11 of C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920G

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
17G s AVG{UNI)_6E o AVGUN)_5F|
~18G
%0 30
Av
9 115 115
11000 17200, 17400, 17600, 17800, 16000 11000 17200, 17400, 17600, 17800, 14000
Frequency (MHz) Frequency (MHz)
Ste RO Ste RO
Condition: AVG(UNTL) 6E 3n HF 91200 Q2360 241161 HORTZONTAL Condition: AVG(UNTL) 6E 3m HF 9120 02369 241161 VERTICAL
lode i1 lode i1
TEL: 886-3-327-0868 Page Number : C12 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

3
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
52.5 i T et e WP ey g Sy ey ; 52.5
e it
0 0 M
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.66 53.60 B88.20 -34.60 40.28 36.50 15.14 38.32 Q.08 160 122 PEAK 1 7095.00 161.88 ------ ------ 87.95 36.29 15.10 38.29 0.8 le@ 122 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 H
30 350M
175 175
Avg
7095 T2, 155, 7185, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724215 41.93 68.20 -26.27 28.16 36.99 15.28 3B.41 Q.08 160 122 AVERAGE 1709500 93.72 ------ ------ 89.62 36.29 15.18 38.29 0.8 16@ 122 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

3
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
525 e O P e 525 W
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 720215 52.87 88.20 -35.33 39.11 36.99 15.25 38.39 0.8 286 341 PEAK 1 7895.00 160.15 ------ ------ 87.65 36.29 15.10 38.29 0.80 286 341 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 o
30 35‘0M
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 723975 41.88 68.20 -26.32 28.11 36.99 15.28 38.41 0.8 286 341 AVERAGE 1 709500 93.32 ------ ------ 89.22 36.29 15.18 38.29 0.80 286 341 AVERAGE
TEL: 886-3-327-0868 Page Number : C14 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

4
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
N 1T " 52‘5M
350 350
175 175
Peak
7095 125, 158, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 726.70 5248 88.20 -35.72 38.72 36.99 15.26 38.40 0.8 160 125 PEAK 1 7095.00 160.21 ------ ------ §7.11 36.29 15.1@ 38.29 0.8 1@ 125 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 M
30 350M
175 175
Avg
7095 T2, 155, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724149 41.92 68.20 -26.28 28.15 36.99 15.28 3B.41 Q.08 160 125 AVERAGE 1709500 92.73 ------ ----- 79.63 36,29 15.18 38.29 0.8 1@ 125 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

4
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
1
i - 5 e 52‘5MW
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 712530 53.06 88.20 -35.14 39.74 36.50 15.14 38.32 Q.08 360 346 PEAK 1 7095.00 98.81 ------ ------ 85.71 36.29 15.1@ 38.29 0.8 368 346 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
30 350M
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GF 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724485 41.92 68.20 -26.28 28.15 36.99 15.29 3B.42 Q.08 380 346 AVERAGE 1 7095.00 91.61 ------ ------ 78.51 36,29 15.18 38.29 0.80 300 346 AVERAGE
TEL: 886-3-327-0868 Page Number : C16 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

5
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229 Partial_26/8RU_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
1
525 S A NS 525
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7137.9 52.63 B88.20 -35.57 39.28 36.60 15.16 38.33 .08  lel 119 PEAK 1 7095.00 167.24 ------ ------ 94.06 36.36 15.12 38.30 @.80 1l 119 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1
30 35‘0M
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:0.620kHz SWT:Auto + RBH:1000.000kHz VBH:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7137.00 43.06 68.20 -25.14 29.64 36.60 15.15 38.33 0.8 161 119 AVERAGE 1 7895.00 100.46 ------ ------ 87.28 36,36 15.12 38.30 0.80 161 119 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C17 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

5
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229 Partial_26/8RU_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
s PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
1
N - - ST 52‘5M
350 350,
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 723.75 51.87 88.20 -36.33 38.18 36.99 15.28 38.41 Q.08 380 353 PEAK 1 7095.00 164,94 ------ ------ 91.81 36.31 15.11 38.29 0.8 368 353 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 |
30 350M
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:0.620kHz SWT:Auto + RBH:1000.000kHz VBH:0.620kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7239.60 42.69 68.20 -25.51 28.92 36.99 15.28 3B.41 Q.08 380 353 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 709500 98.61 ------ ------ 85.48 36.31 15.11 38.29 0.80 300 353 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C31



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial_52/40RU_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
528 WWMMWWMWWWWWWMWM 5 MWM«WW
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.45 5233 B88.20 -35.87 39.81 36.50 15.14 38.32 0.8 160 126 PEAK 1 7895.00 165.78 ------ ------ 92.65 36.31 15.11 38.29 0.8 1@ 126 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 y
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 L
30 MM
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBH:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 722100 42.87 68.20 -25.33 29.11 36.99 15.26 38.40 0.8 160 126 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 789500 97.58 ------ ------ 84.45 36,31 15.11 38.29 0.80 160 126 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C31



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

6
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Partial_52/40RU_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 !
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
525 e W.W. R 525
4 x Pl o
5 50 M
175 175
Peak
7095 T2, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7198.65 52.32 B88.20 -35.88 38.58 36.89 15.23 38.38 Q.08 284 343 PEAK 1 7895.00 163.32 ------ ------ 99.14 36.36 15.12 38.30 0.80 284 343 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 y
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 -
340 35‘0M
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:@.750kHz SWT:Auto + RBH:1000.000kHz VBH:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71319 43.24 68.20 -24.96 29.85 36.56 15.15 38.32 Q.08 284 343 AVERAGE 1 7095.00 97.78 ------ ------ 84.57 3631 15.11 38.29 0.8 284 343 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C20 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

7
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229 _Partial_106/54RU_7095MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
iy ——— iy W‘
350 350,
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 726.86 52.52 88.20 -35.68 38.76 36.99 15.25 38.39 0.8 160 121 PEAK 1 7095.00 161.83 ------ ------ 88.70 3631 15.11 38.29 0.80 le@ 121 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1
30 MM
175 175
Avg
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000KHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBH:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 723465 42.86 68.20 -25.34 29.18 36.99 15.27 3B.41 Q.08 160 121 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7895.00 95.19 ------ ------ 82.86 36.31 15.11 38.29 0.8  16@ 121 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C21 of C31



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

7
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229 _Partial_106/54RU_7095MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 !
s PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
N T 52‘5MM
350 350,
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 720195 53.41 B8.20 -34.79 39.66 36.99 15.23 38.35 .08 160 77 PEAK 1 7895.00 162,96 ------ ------ 89.83 36.31 15.11 38.29 0.00  le@ 77 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1
30 350 M
175 175
Avg
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000KHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724005 4279 68.20 -25.41 29.82 36.99 15.28 3B.4L .08 160 77 AVERAGE 1709500 93.72 ------ ------ 89.59 36.31 15.11 38.29 @.00 6@ 77 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C22 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

8
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 4+3
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
515 R AR i 525 X
350 350,
175 175
Peak
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7130.92 57.48 88.20 -30.80 44.02 36.55 15.15 38.32 0.8 160 117 PEAK 1 7885.00 98.65 ------ ------ 85.55 36.286 15.1@ 38.26 ©.80 le@ 117 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 4
%0 SS‘UM
175 175
Avg
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7239.40 41.98 68.20 -26.22 28.21 36.99 15.28 3B.41 0.8 160 117 AVERAGE 1 7885.00 9111 ------ ------ 76.84 36,26 15.89 38.26 0.8  16@  L17 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C23 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4AN0920G

8
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 4+3
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
1
52.5 Vi WobwidFaiobbgio il T TR e 52.5
350 350
175 175
Peak
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.24 57.53 B88.20 -30.67 44.19 36.52 15.14 38.32 Q.8 275 344 PEAK 1 7885.00 98.16 ------ ------ 85.09 36.26 15.89 38.28 0.8 275 344 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 -.
30 340 M
175 175
Avg
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71537 42,15 68.20 -26.85 28.83 36.50 15.14 38.32 Q.08 275 344 AVERAGE 1 7885.00 91.68 ------ ------ 78.61 36.26 15.89 38.26 0.8 275 344 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C24 of C31

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPoRTON Las. Report No. : FR4AN0920G
9
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT 4+3
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s PEAK[UNI)JiE
0.0 70.0
1
525 AT P b 525
350 350,
175 175
Peak
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 7126.86 60.91 88.20 -27.29 47.58 36.51 15.14 38.32 .08 160 122 PEAK 1 7825.00 100.67 ------ ------ §7.21 36.88 15.81 38.23 0.80 le@ 122 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
B7.5 875
700 AVG_BE(UNI)_GE 700 AVG(UNIALBE
525 1 525
350 350,
175 175
Avg
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 712532 47.53 68.20 -20.67 34.21 36.50 15.14 38.32 Q.08 160 122 AVERAGE 1 782500 91.82 ------ ------ 78.90 36,13 15.83 38.24 0.80 1@ 122 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C25 of C31

FAX: 886-3-327-0855
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz
ANT
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
- PEAK_BE(UNI)_6E s PEAK[UNI[E
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7025 7069, 3. 7157, 7m. TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 7126.42 60.99 88.20 -27.21 47.66 36.51 15.14 38.32 0.8 239 261 PEAK 1 7825.00 161,98 ------ ------ 89.84 36.88 15.81 38.23 0.80 239 261 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGIUNILE
52.5 1 52.5
%
350 350,
175 175
Avg
7025 7069, 3. 7157, 7am. TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY

Condition: AVG_BE(UNII)_6E 3n HF_9128D 82360 241161 VERTICAL
: R: 1080, 008Kz VEN: 1,500kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 712537 45.78 68.20 -19.50 35.38 36.50 15.14 38.32 0.8 239 261 AVERAGE

Condition: AVG(UNLI)_6E 3m HF_31200_02360_24111 VERTICAL
+ RBH:1000.000kHz VBH:1.500kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1782500 92.62 ------ ------ 79.77 36.86 15.81 38.22 0.80 239 261 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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10
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT 4+3
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s EAK(UNI)_6E
0.0 70.0
52.5 52.5
350 350,
175 175
Peak
6905 6969, 7033, 7097, 61, 1225 1000 2400, 3800, 201 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71344 7412 88.20 -14.88 60.71 36.58 15.15 38.32 .08 460 119 PEAK 1 6985.00 100.48 ------ ------ 87.76 35.86 14.95 38.19 0.80 460 119 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 ||| AV(uN 2
350 350
175 175
Avg
6905 6969, 7033, 7097, 61, 1225 1000 2400, 3800, 201 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9128D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7128.36 62.72 68.20 -5.48 49.37 36.53 15.14 38.32 Q.08 460 119 AVERAGE 1 6985.00 92.88 ------ ------ 89.18 35.86 14.95 38.19 0.80 460 119 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C27 of C31
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Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT160_CH207_Full RU_6985MHz
ANT
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
s PEAK_BE(UNI)_6E s EAK(UNI)_6E
0.0 70.0
52.5 52.5
350 350,
175 175
Peak
6905 6969, 7033, 7097, 61, 1225 1000 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71312 7458 88.20 -13.70 61.1@ 36.57 15.15 38.32 Q.8 237 325 PEAK 1 6985.00 161.58 ------ ------ 88.76 36.62 15.00 38.22 0.80 237 325 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
700 AVG_BE(UNI)_GE 700 || AVe{uN 2
52.5 52.5
350 350,
175 175
Avg
6905 6969, 7033, 7097, 61, 1225 1000 2400, 3800, 201 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 7133.80 63.52 68.20 -4.68 50.12 36.57 15.15 38.32 Q.08 237 325 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6985.80 92.57 ------ ------ 79.95 35.86 14.95 38.19 .80 237 325 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
Il [ U vhone 1| [ U i U ool
700 00—
il LIl [ ke I| i L I
B3 o i S8 i ‘ IO
| A "y PR MMW ——— YRR YV MW
350! Bk il %0 W Moty y
Peak
115 115
Avg
8000 14400, 20800, 27200 33600 40000 8000 14400, 20800, 27200 33600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH28-HY
Condition: PEAK(UNTI)_6E Im BBHAQ178_1223 240624 HORIZONTAL Condition: PEAK(UNTI)_6E Lm BBHAQ178_1223 248624 VERTICAL
Mode i 10 Mode i 10
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 13970.08 52.58 §B.20 -35.62 35.22 39.26 21.55 43.57 0.12 - -- PEAK
2 20955.08 46.38 74.00 -33.62 46.81 38.39 26.54 1.8 -9.54 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13970.08 52.44 §8.20 -35.76 35.88 39.26 21.55 43.57 @.12 - -- PEAK
1 20955.08 4@.43 74.00 -33.52 46.91 38.39 26.54 61.B2 -9.54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
17G s AVG{UNI)_6E o AVGUN)_5F|
~18G
%0 30
Av
9 115 115
11000 17200, 17400, 17600, 17800, 16000 11000 17200, 17400, 17600, 17800, 14000
Frequency (MHz) Frequency (MHz)
Ste RO Ste RO
Condition: AVG(UNTL) 6E 3n HF 91200 Q2360 241161 HORTZONTAL Condition: AVG(UNTL) 6E 3m HF 9120 02369 241161 VERTICAL
lode 10 lode 10
TEL: 886-3-327-0868 Page Number : C30 of C31
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
50, 50.
I I
a0o—1 0, L_
2 ]
5 5 ooty
00 1 s et 300 ./ 3 Y gt loht
0 } \\‘\( st 200 J1 et
w e WY
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CH20-HY site + B3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & 88_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 308.97 23.43 48.80 -16.57 33.83 24.12 8.9 35.75 6.5 - -- PEAK 1 34.85 38.18 48.00 -9.99 42.35 22.26 1.84 35.75 .20 - -- PEAK
2 94,99 3474 43.58 -8.76 53.27 15.26 1.74 35.69 @.16 - -- PEAK 2 94,02 36.3@ 43.58 -7.2¢ 55.81 15.88 1.73 35.69 @.17 - -- PEAK
3 139.61 29,52 43.5@ -13.98 45.11 17.69 2.18 35.61 @.23 - -- PEAK 3 187.14 23.08 43.58 -15.42 46.84 14,94 2,44 35,53 0819 - -- PEAK
4 188,11 28.36 43.50 -15.14 46.31 14.95 2.4 35.53 @19 - -- PEAK 4 579.82 30.86 46.00 -15.14 35.09 25.94 4.26 34.53 0.18 - -- PEAK
5 743.92 32.82 46.80 -13.93 32.85 28.11 4.83 33.91 0.14 - -- PEAK 5 773.99 33.09 46.88 -12.91 33.59 28.23 4.91 33.79 8.15 - -- PEAK
6 937.92 34.85 46.80 -11.15 32.43 30.86 G5.40 33.20 @.l1 - -- PEAK 6 951.50 37.10 46.88 -B.9¢ 33.81 30.91 5.43 33.15 e.le - -- PEAK
TEL: 886-3-327-0868 Page Number : C31 of C31
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band cy'i‘l’:{% ) T(us) 1/T(kHz) |VBW Setting
443 [802.11a 99.51 - - 10Hz
4+3  |6GHz 802.11be EHT20 Full RU 99.31 - - 10Hz
4+3  |6GHz 802.11be EHT20 26 RU 97.59 1620 0.62 620Hz
4+3  |6GHz 802.11be EHT20 52 RU 97.33 1460 0.68 750Hz
4+3  |6GHz 802.11be EHT20 106 RU 97.09 1302 0.77 820Hz
4+3  |6GHz 802.11be EHT40 Full RU 98.00 - - 10Hz
4+3  |6GHz 802.11be EHT80 Full RU 97.13 744 1.34 1.5kHz
4+3  |6GHz 802.11be EHT160 Full RU 94.87 407 2.46 2.7kHz

MIMO <Ant. 4+3>

802.11a 6GHz 802.11be EHT20 Full RU

[Spectrum Anaiyzer 1
[Swept SA
KEYSIGHT

RL

Ref Level 116.99 dBpV

[ A RS I I

#Video BW B.0 MKz 1 Deltal #Video BW B.0 MKz

TEL: 886-3-327-0868 Page Number : D1 of D4
FAX: 886-3-327-0855
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6GHz 802.11be EHT20 26 RU

[specium Analyzer
|Swept SA
KEYSIGHT

2008 #hvg Ty
Trg: Frae Run

#Video BW B.0 MKZ

Mode  Trace
1

fol Warker

‘Select Marker
Marker 3

Span 0 Hz
(1001 pts)

6GHz 802.11be EHT20 52 RU

2008 v Type

Trg: Frae Run

#Video BW B.0 MKZ

Function  Function Width

Function

Value

fol Warker

‘Select Marker
Marker 3

Marker
Function

Marker—

Counter

=i B
|Swept SA

KEYSIGHT |.w| nr jrouz #Altlon 20 0B

#Avg Ty
Tng: Free Run

mqm ")

oot o e

#Video BW B.0 MKz

Span 0 Hz,

Sweep 3.00 m:

Funclion  Function Width

Function

£x Warker

‘Select Marker
Marker 3

Marker Mode

Normal
Defta (2)

Fixed

Della Marker
(Reset Delta)

(1001 pts) ame. Table

[Spectrum Analyzer +
[Swept SA
KEYSIGHT I-wl RF #Allen’ 20 0B

mqm ")

Center 5.565000000 GHz #Video BW B.0 MKz

Table

£x Warker

‘Select Marker
Marker 3

Marker Mode

Normal

Defta (2)

#av Ty
Trg: Frae Run

#Video BW B.0 MKZ

Function  Function Width

oot (RMS] |

£x Warker

‘Select Marker
Marker 3

v Type
Trg: Frae Run

Center 6.025000000 GHz #Video BW B.0 MKZ

Function  Function Width

7AM

Function

Value

£x Warker

‘Select Marker
Marker 3

Marker
Function

Marker—

Counter

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<For Conducted test>

Antenna Band Cy[::lljetZ%) T(us) Fac[t)::{dB)
4+3 802.11a for Ant 4 99.51 - 0.02
4+3 802.11a for Ant 3 99.51 - 0.02
4+3 802.11be EHT20 Full RU for Ant 4 99.31 - 0.03
4+3 802.11be EHT20 Full RU for Ant 3 99.31 - 0.03
4+3 802.11be EHT20 26RUO for Ant 4 97.77 1621 0.10
4+3 802.11be EHT20 26RUO for Ant 3 97.71 1621 0.10
4+3 802.11be EHT20 52RU37 for Ant 4 97.53 1464 0.1
4+3 802.11be EHT20 52RU37 for Ant 3 97.53 1464 0.11
4+3 802.11be EHT20 106RU53 for Ant 4 97.09 1301 0.13
4+3 802.11be EHT20 106RU53 for Ant 3 97.16 1302 0.13
4+3 802.11be EHT20 52T+26T70 for Ant 4 94.65 1770 0.24
4+3 802.11be EHT20 52T+26T70 for Ant 3 94.65 1770 0.24
4+3 802.11be EHT20 106T+26T82 for Ant 4 91.23 1040 0.40
4+3 802.11be EHT20 106T+26T82 for Ant 3 91.23 1040 0.40
4+3 802.11be EHT40 Full RU for Ant 4 98.60 - 0.06
4+3 802.11be EHT40 Full RU for Ant 3 98.60 - 0.06
4+3 802.11be EHTS80 Full RU for Ant 4 97.12 743 0.13
4+3 802.11be EHT80 Full RU for Ant 3 97.38 743 0.12
4+3 802.11be EHT80 Puncture20 for Ant 4 92.96 1320 0.32
4+3 802.11be EHT80 Puncture20 for Ant 3 92.96 1320 0.32
4+3 802.11be EHT 160 Full RU for Ant 4 95.09 407 0.22
4+3 802.11be EHT160 Full RU for Ant 3 95.10 408 0.22
4+3 802.11be EHT160 Puncture20 for Ant 4 87.88 725 0.56
4+3 802.11be EHT 160 Puncture20 for Ant 3 87.88 725 0.56
4+3 802.11be EHT160 Puncture40 for Ant 4 89.19 825 0.50
4+3 802.11be EHT160 Puncture40 for Ant 3 89.19 825 0.50

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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MIMO <Ant. 4>

802.11a

Spectrum

&

Offset 2563 dé @ RBW 10 MHz
20ms & YBW 10 MHz

Ref Level 30.00 dBm
Att 20 dB & SWT
SGL

|@ 1Pk Max

MI[1]

TP IV TYNPTVIN FYWATYY ST (o NS TR
v vl Y oS i i

T
- 06600 s

10.91 dBm)|
7.30700 ms|

10 dém

o dan

-10 dem-

-20 dam.

-30 dem-

-40 dem-

-50 dBrm

-60 dam

CF 5.955 GHz 3001 pts

2.0ms/

Marker

X-valus | Y-value |__Function__|

Function Result |

Type | Ref | Trc |
[ 1 10.91 dBm
2,66 d8
0.43 da

7.307 ms
4.066 ms
4.086 ms

D2 M1 1
03 M1 1

——THE END———

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Report No. : FR4AN0920G

Page Number



	GU0NP, GM66V_FCC Part15E Band 5-8 Indoor Client_Report_r1_6
	FR4N0920G_R02_Part15E_Google_RG5_Appendix B.pdf
	AC Mode 1-L
	AC Mode 1-N


	GU0NP, GM66V_FCC Part15E Band 5-8 Indoor Client_Report_r1_7



